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TEST %5 No.: STR17019475S

UN38.3 Ml 5

UN38.3 Test Report

. BT 16340
P& OB 532y 700mAh, 2.50Wh

Protected Li-ion Rechargeable Battery 16340

Sample name - 32y 700mAh, 2.59Wh

& o8B KEEPPOWER TECHNOLOGY CO., LIMITED.

Consignor : KEEPPOWER TECHNOLOGY CO., LIMITED.
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TEST 45’5 No.: STR17019475S
HhC BHLES) e HLHELH 16340
FEAL & Chinese 3.7V, 700mAh, 2.59Wh
Sample name JE3L Protected Li-ion Rechargeable Battery 16340
English 3.7V, 700mAh, 2.59Wh
X é ==}
FE b 0143
Sample No.
éﬁ%{i KEEPPOWER TECHNOLOGY CO., LIMITED.
Consignor
S KEEPPOWER TECHNOLOGY CO., LIMITED.
Manufacturer
Sy W O Tk B2 is i iy e il S8 AbR T )
A ST/SG/AC.10/11/Rev.6, 38.3
AUAE bt UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEm AP BEEA R, RS $16.6*35.8mm
Appearance Black Cylindrical battery, size®16.6*35.8mm
v o 4 i SR 3
M 2017-01-10 Wt teiz A 2017-01-10 ~ 2017-01-19
Accepted date Test date

[ 17 AN 05 R N -22) NI L N S S NI 719 R SN O35 L s N 1)y

IR H _ . . I -
Test it Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items
Overcharge, Forced discharge.
LW, AR AT SIS B COC T AE B D s 0 g S R bR v T )
ST/SG/AC.10/11/Rev.6, 38.3 hruE LK,
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WRRES ST/SGIAC.10/11/Rev.6, 38.3
Conclusion
%k Hi(Issue date): 2017-01-19
#E /
Comments
Sl PO g , H 7 AC
) Approver ! =) H
Compiler: Checker: }

GRYNTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 255 No.: STR17019475S
N TR S SR B ARV 4 RS o s -
re | et 4 e A AL R &
No Name of test Standard requirement or the clause Test result Test conclusion | Remarks
) number of standard
PO T B R IE i a8 ses A
1 TR SRR AL FrUETEY UN Manual of Tests and Criteria | W.H % 1 s /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.1 Test | See Appendix 1 Passed
T.1
BAE (LTERSTYE R EIE S
2 R FRAET-MY UN Manual of Tests and Criteria | Wi 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 ik T.2 Test | See Appendix 2 Passed
T.2
BCAE O T B I i B8 se A
3 £ FRAETEY UN Manual of Tests and Criteria | WK% 3 Lk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
BAE LT RBBRwERNEIE S5
4 s HETY UN Manual of Tests and Criteria | W% 4 ey /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T4
R A E COCHER By swi
5 Ex‘tJ rﬁ I FrEFMY UN Manual of Tests and Criteria | W% 5 ok /
enat ST/SG/IAC.10/11/Rev.6, 38.3 it#: T.5 Test | See Appendix 5 Passed
short-circuit T5
A E CCHERYEmmMa iy swi
6 Bk FrEFMY UN Manual of Tests and Criteria | W.f# 6 H% /
Crush ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
BAE LT aBwERN T S5
7 e FRUEFUFY UN Manual of Tests and Criteria | W.H%E 7 % /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
A E COCHER By swi
8 i GEN FRAEFMY UN Manual of Tests and Criteria | W.i{#% 8 ey /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
M TR I 2 o o N
T ”‘Jt‘ﬁw.%%# t PR AE: 20°C - 25°C;  FRERESE:  45% - 75%
est environmen Ambient temperature:  20°C - 25°C, Ambient humidity: 45% - 75%
condition
B ,
Test items
NN 4
AL R A EIL%
Subcontracted o N - / OZ /
test condition LS ame co
Subcontracte €
d Laborator Hhuhik \
y b CERS
Addres / /
S Tel

GRYNTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 455 No.: STR17019475S
&1
Appendix 1
5 y W H 445K e FE AT
No. Name of Test Items Altitude simulation
Bt T kY . e
e T A HT Before MRS After R " awgE | G
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRGEA T
01 10Yé\Fu”yCharged 19.136 4.190 19.136 4.181 0.000 99.79 0]
iR
02 1CYCj)\FTlﬁly Charged 19.090 4.193 19.090 4.186 0.000 99.83 (0]
HIRGEA T
03 10Yé\Fu”yCharged 19.212 4.196 19.211 4.188 0.005 99.81 0]
Ko
04 1CYCj)\FTuDIIy Charged 18.970 4.194 18.970 4.184 0.000 99.76 (@]
HIRGEA T
05 10Yé\Fu”yCharged 18.867 4.199 18.866 4191 0.005 99.81 0]
HUGEATEH
06 1CYCj)\FTl?IIy Gharged 18.953 4.196 18.953 4.188 0.000 99.81 (0]
HIRGEA T
07 10Yé\Fu”yCharged 18.831 4.199 18.831 4.193 0.000 99.86 0]
HUGEATEH
08 1CYCj)\FTl?IIyCharged 19.101 4.195 19.100 4.188 0.005 99.83 (0]
HIRGEA T
09 1CYé\Fu”y Charged 18.904 4.190 18.904 4.181 0.000 99.79 0]
10 HUGERRM | 18 977 4.192 18.977 4.182 0.000 99.76 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RIS R A MR AT A W) ¥4 00, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STR17019475S

M & 2

Appendix 2

75 , | MDA S I

No. Name of Test Items Thermal test
MR i It - N T
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁﬁjﬁﬁf&d 19.136 4.181 19.129 4.130 0.037 08.78 o)
02 (HOEERT | 19.090 4.186 19.085 3.878 0.026 92.64 o)
03 ﬁﬁjﬁﬁf&d 19.211 4.188 19.202 3.901 0.047 93.15 o)
04 1;%@55;@12;% 18.970 4.184 18.957 4.101 0.069 98.02 o)
05 1 E@jﬁﬁf&d 18.866 4.191 18.858 4.111 0.042 98.09 o)
06 1;%55;@12;2 18.953 4.188 18.942 4.115 0.058 98.26 o)
07 ﬁﬁjﬁﬁf&d 18.831 4.193 18.818 4114 0.069 98.12 o)
BUoeA T
08  HoEERT 1 19.100 4.188 19.096 4113 0.021 98.21 0
BRI

09 el 18.904 4.181 18.893 4.125 0.058 08.66 o)
10 HUGERRM | 18 977 4.182 18.972 3.954 0.026 94.55 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RIS R A MR AT A W) H5 00, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STR17019475S
M & 3
Appendix 3
75 3 TIRI H 45 i

No. Name of Test Items Vibration

MR i It - N T
. B ks MR T Before MR S5 After R ﬂ awgE | G
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁﬁjﬁﬁf&d 19.129 4.130 19.129 4.130 0.000 100.00 o)
02 (HOEERT | 19.085 3.878 19.082 3.878 0.016 100.00 o)
03 ﬁﬁjﬁﬁf&d 19.202 3.901 19.202 3.901 0.000 100.00 o)
04 1;%@55;@12;% 18.957 4.101 18.957 4.101 0.000 100.00 o)
05 ﬁﬁjﬁﬁf&d 18.858 4.111 18.858 4.111 0.000 100.00 o)
06 1;%@55;@12;% 18.942 4.115 18.942 4.115 0.000 100.00 o)
07 ﬁﬁjﬁﬁf&d 18.818 4114 18.818 4114 0.000 100.00 o)
BUoeA T
08 (ORI | 19.096 4113 19.096 4.110 0.000 99.93 o)
BRI

09 el 18.893 4.125 18.893 4.125 0.000 100.00 o)
10 HUGERAR | 18 972 3.954 18.972 3.954 0.000 100.00 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RIS R A MR AT A W) ¥ 60, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of




71

TEST %5 No.: STR17019475S
M & 4
Appendix 4
75 4| WRBIA S i
No. Name of Test Items Shock
I T It - N TR
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁﬁjﬁﬁf&d 19.129 4.130 19.129 4.130 0.000 100.00 o)
02 1 ;%ﬁﬂjjljzﬁid 19.082 3.878 19.082 3.878 0.000 100.00 o)
03 ﬁﬁjﬁﬁf&d 19.202 3.901 19.202 3.901 0.000 100.00 o)
04 1;%@55;@12;% 18.957 4.101 18.955 4.101 0.011 100.00 o)
05 ﬁﬁjﬁﬁf&d 18.858 4.111 18.858 4.111 0.000 100.00 o)
06 1;%@55;@12;% 18.942 4.115 18.942 4.115 0.000 100.00 o)
07 ﬁﬁjﬁﬁf&d 18.818 4114 18.818 4114 0.000 100.00 o)
BUoeA T
08 (ORI | 19.096 4.110 19.096 4.110 0.000 100.00 0
BRI

09 el 18.893 4.125 18.893 4.125 0.000 100.00 o)
10 HUGERAR | 18 972 3.954 18.972 3.954 0.000 100.00 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RIS R A MR AT A W) 7L, 3120
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %5 No.: STR17019475S
M £ 5
Appendix 5
J¥ 5 A H 455 S
No. Name of Test Items External short circuit
T Eiih i T i ,
H %S FrAnR S M:f Eifrrﬁﬁfe:pﬁire kg 3 BVE
Sample No. Sample status (C) Test result Remark
FksE T
01 1 CYC/)\I:TLJ’:;Iy Charged 558 O /
HIRGEA T
02 1 CY(/)\FuIIy Charged 56.2 (@) /
s
03 1 CYC/)\I:TLJ’:;Iy Charged 554 O /
HIRGEA T
04 1 CY(/)\FuIIy Charged 55.8 (@) /
KA
05 1 CYC/)\I:TLJ’:;Iy Charged 556 O /
HIRGEA T
06 1 CY(/)\FuIIy Charged 55.7 (@) /
HIGEAe R
07 1 CYC/)\I:TLJ’:;Iy Charged 561 O /
HIRGEA T
08 1 CY(/)\FuIIy Charged 55.5 (@) /
s
09 1 CYC/)\I:TLJ’:;Iy Charged 558 O /
10 T IRGEA TR 553 o /

1 CYC Fully Charged

D=

o DA R-BEER; FLEAK O-LfiffA. R, Jokk.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 455 No.: STR17019475S
e & 6
Appendix 6
Fe'g 6 W H 445K B Hs
No. Name of Test Items Crush
\ o v £ Fi e i . o
PG PR i R B L s
Sample No. Sample status (C) Test result Remark
K 50% 7R
" 1 cvé\so% c:;iy 30.2 o /
X 50% 7
12 1 cvé\so% Caﬁpa%ity 31.5 o /
X 50% 7R
13 1 cvé\so% c:;iy 32.4 o /
X 50% 7
14 1 cvé\so% Caﬁpa%ity 32.8 o /
X 50% 7R
15 1 cvé\so% c:;iy 30.7 o /
LA
o Dtk Feldek; O- k. ol k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
IRYNTTAE R A R A7 B A W) 9w, L1210

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STR17019475S
M *x 7
Appendix 7
Fe'g 7 W H 445K R
No. Name of Test Items Overcharge
FEM 9~ FEARAS MR L #IE
Sample No. Sample status Test result Remark
HIGEATEH
1 6 1 CYC/)\I:TLJ’:;Iy Charged O /
HIRGEA T
17 1 CY(/)\FuIIy Charged o /
FUE R
1 8 1 CYC/)\I:TLJ’:;Iy Charged O /
HIRGEA T
19 1 CY(/)\FuIIy Charged o /
50 KsEA T
20 50 CYé\IZ:IIy Charged O /
50 kAT
21 50 CY(j)\FuIIy Charged o /
50 e T
22 50 CYé\IZ:IIy Charged O /
23 50 kel 9] /

50 CYC Fully Charged

D=

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTH A5 S I A A PR 2 7] 810 0L, k12 70
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST gi'5 No.: STR17019475S
M %k 8
Appendix 8
¥ 8 PR F 4475 AR
No. Name of Test Items Forced discharge
Bt it 5 FERIRAS M 4G U
Sample No. Sample status Test result Remark
e L
24 1 CYC/F\uTIIL; Discharged O /
IR AR
25 1CYC thly Discharged o /
PRl
26 1 CYC/F\uTIIL; Discharged O /
IR AR
27 1CYC thly Discharged o /
UL
28 1 CYC/F\uTIIL; Discharged O /
IR AR
29 1CYC thly Discharged o /
PRl
30 1 CYC/F\uTIIL; Discharged O /
IR AR
31 1CYC thly Discharged o /
UL
32 1 CYC/F\uTIIL; Discharged O /
IR AR
33 1CYC thly Discharged o /
50 X SE AT
34 50 CYC};\R Discharged O /
50 X 5E AR
35 50 CYC F:IIy Discharged o /
50 X SE AT
36 50 CYC};\R Discharged O /
50 X 5E A OR
37 50 CYC F:IIy Discharged o /
50 X SE AT
38 50 CYC};\R Discharged O /
50 X 5E AR
39 50 CYC F:IIy Discharged o /
50 Yke At
40 50 CYC};\R Discharged O /
50 X 5E A HOR
41 50 CYC F:IIy Discharged o /
50 Yke At
42 50 CYC};\R Discharged O /
50 X 5E A HOR
43 50 CYC F:IIy Discharged o /

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTH A5 S I A A PR 2 7] CIREN
Shenzhen SEM.Test Technology Co., Ltd. Page

=
N
/
-_—
N
=

(o]




71

TEST %5 No.: STR17019475S

=
Sample photo
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